

Education Sheet for Modifier 59

Per NCCI for Modifier 59: Modifier 59 is an important NCCI-associated modifier that is often used incorrectly. For the NCCI its primary purpose is to indicate that two or more procedures are performed at different anatomic sites or different patient encounters. One function of NCCI PTP edits is to prevent payment for codes that report overlapping services except in those instances where the services are "separate and distinct." Modifier 59 shall only be used if no other modifier more appropriately describes the relationships of the two or more procedure codes. The *CPT Manual* defines modifier 59 as follows:

Modifier 59: Distinct Procedural Service: Under certain circumstances, it may be necessary to indicate that a procedure or service was distinct or independent from other non-E/M services performed on the same day. Modifier 59 is used to identify procedures/services other than E/M services that are not normally reported together but are appropriate under the circumstances. Documentation must support a different session, different procedure or surgery, different site or organ system, separate incision/excision, separate lesion, or separate injury (or area of injury in extensive injuries) not ordinarily encountered or performed on the same day by the same individual. However, when another already established modifier is appropriate, it should be used rather than modifier 59. Only if no more descriptive modifier is available, and the use of modifier 59 best explains the circumstances, should modifier 59 be used. Note: Modifier 59 should not be appended to an E/M service. To report a separate and distinct E/M service with a non-E/M service performed on the same date, see modifier 25.

Use of modifier 59 to indicate different procedures/surgeries does not require a different diagnosis for each HCPCS/CPT coded procedure/surgery. Additionally, different diagnoses are not adequate criteria for use of modifier 59. The HCPCS/CPT codes remain bundled unless the procedures/surgeries are performed at different anatomic sites or separate patient encounters.

From an NCCI perspective, the definition of different anatomic sites includes different organs, different anatomic regions, or different lesions in the same organ. It does not include treatment of contiguous structures of the same organ. For example, treatment of the nail, nail bed, and adjacent soft tissue constitutes treatment of a single anatomic site. Treatment of posterior segment structures in the ipsilateral eye constitutes treatment of a single anatomic site. Arthroscopic treatment of a shoulder injury in adjoining areas of the ipsilateral shoulder constitutes treatment of a single anatomic site.

If the same procedure is performed at different anatomic sites, it does not necessarily imply that a HCPCS/CPT code may be reported with more than one unit of service (UOS) for the procedure. Determining whether additional UOS may be reported depends in part upon the HCPCS/CPT code descriptor including the definition of the code's unit of service, when present.

Modifiers XE, XS, XP, XU: These modifiers were effective January 1, 2015. These modifiers were developed to provide greater reporting specificity in situations where modifier 59 was previously reported and may be utilized in lieu of modifier 59 whenever possible. (Modifier 59 should only be utilized if no other more specific modifier is appropriate.) Although NCCI will eventually require use of these modifiers rather than modifier 59 with certain edits, physicians may begin using them for claims with dates of service on or after January 1, 2015. The modifiers are defined as follows:

Created by: K. Jensen
Approved by: P. Barney 11/25/14
Updated: 6/22/15, 9/9/16, 4/6/18, 12/26/18
© 2018 Cotiviti, Inc. CONFIDENTIAL AND PROPRIETARY



- **XE** "Separate encounter, A service that is distinct because it occurred during a separate encounter" This modifier shall only be used to describe separate encounters on the same date of service.
- **XS** "Separate Structure, A service that is distinct because it was performed on a separate organ/structure"
- **XP** "Separate Practitioner, A service that is distinct because it was performed by a different practitioner"
- **XU** "Unusual Non-Overlapping Service, The use of a service that is distinct because it does not overlap usual components of the main service"

Modifier 59 and other NCCI-associated modifiers **should NOT be used** to bypass an edit unless the proper criteria for use of the modifier are met. Documentation in the medical record must satisfy the criteria required by any NCCI-associated modifier that is used.

1. Modifier 59 is used appropriately for different anatomic sites during the same encounter only when procedures which are not ordinarily performed or encountered on the same day are performed on different organs, or different anatomic regions, or in limited situations on different, non-contiguous lesions in different anatomic regions of the same organ.

One of the common uses of modifier 59 is for surgical procedures, non-surgical therapeutic procedures, or diagnostic procedures that are performed at different anatomic sites, are not ordinarily performed or encountered on the same day, and that cannot be described by one of the more specific anatomic NCCI-associated modifiers – i.e., RT, LT, E1-E4, FA, F1-F9, TA, T1-T9, LC, LD, RC, LM, or RI. (See examples 1, 2, and 3.) From an NCCI perspective, the definition of different anatomic sites includes different organs or, in certain instances, different lesions in the same organ. However, NCCI edits are typically created to prevent the inappropriate billing of lesions and sites that should not be considered to be separate and distinct. Modifier 59 should only be used to identify clearly independent services that represent significant departures from the usual situations described by the NCCI edit. The treatment of contiguous structures in the same organ or anatomic region **does not** constitute treatment of different anatomic sites. For example:

- Treatment of the nail, nail bed, and adjacent soft tissue (See example 4.)
- Treatment of posterior segment structures in the eye (See example 5.)
- Arthroscopic treatment of structures in adjoining areas of the same shoulder

One of the common misuses of modifier 59 is related to the portion of the definition of modifier 59 allowing its use to describe a "different procedure or surgery." The code descriptors of the two codes of a code pair edit usually represent different procedures, even though they may be overlapping. The edit indicates that the two procedures should not be reported together if performed at the same anatomic site and same patient encounter as those procedures would not be considered to be "separate and distinct." The provider should not use modifier 59 for such an edit based on the two codes being "different procedures." However, if the two procedures are performed at



separate anatomic sites or at separate patient encounters on the same date of service, modifier 59 may be appended to indicate that they are different procedures on that date of service.

Following are some examples developed to help guide physicians and providers on the proper use of Modifier 59 (Please remember that Medicare policy is that Modifier 59 is used appropriately for different anatomic sites during the same encounter only when procedures which are not ordinarily performed or encountered on the same day are performed on different organs, or different anatomic regions, or in limited situations on different, noncontiguous lesions in different anatomic regions of the same organ.)

Clinical Example 1: Column 1 Code/Column 2 Code – 17000/11100 CPT Code 17000 – Destruction (eg, laser surgery, electrosurgery, cryosurgery, chemosurgery, surgical curettement), all benign or premalignant lesions (e.g., actinic keratoses) other than skin tags or cutaneous vascular proliferative lesions; first lesion

CPT Code 11100 – Biopsy of skin, subcutaneous tissue and/or mucous membrane (including simple closure), unless otherwise listed; single lesion

Modifier 59 may be reported with code 11100 if the procedures are performed at different anatomic sites on the same side of the body and a specific anatomic modifier is not applicable. If the procedures are performed on different sides of the body, modifiers RT and LT or another pair of anatomic modifiers should be used, not modifier 59.

Clinical Example 2: Column 1 Code/Column 2 Code 47370/76942 CPT Code 47370 – Laparoscopy, surgical, ablation of one or more liver tumor(s); radiofrequency

CPT Code 76942 – Ultrasonic guidance for needle placement (eg, biopsy, aspiration, injection, localization device), imaging supervision and interpretation

CPT code 76942 should not be reported and Modifier 59 should not be used if the ultrasonic guidance is for needle placement for the laparoscopic liver tumor ablation procedure. Code 76942 may be reported with modifier 59 if the ultrasonic guidance for needle placement is unrelated to the laparoscopic liver tumor ablation procedure.

Clinical Example 3: Column 1 Code/Column 2 Code 93453/76000 CPT Code 93453 – Combined right and left heart catheterization including intraprocedural injections(s) for left ventriculography, imaging supervision and interpretation, when performed

CPT Code 76000 – Fluoroscopy (separate procedure), up to one hour physician time, other than 71023 or 71034 (eg, cardiac fluoroscopy)

CPT code 76000 should not be reported and Modifier 59 should not be used for fluoroscopy that is used in conjunction with a cardiac catheterization procedure. Modifier 59 may be reported with code 76000 if the fluoroscopy is performed for a procedure unrelated to the cardiac catheterization procedure.